

CATAS S.p.A. via Antica, 24/3 33048 San Giovanni al Nat. (UD) +39 0432 747211 - lab@catas.com www.catas.com Testing site: via Antica, 24/3 33048 San Giovanni al Nat. (UD) tel. +39 0432 747211 lab@catas.com

## **TEST REPORT**

## 259464 / 2

Revision: 0

Date of sample receipt: 12/10/18
Date of test: 30/10/18
Date of issue: 30/10/18
Sample name: AROCK

T.D.A. S.R.L. VIA CIRCONVALLAZIONE, 1 25020 SAN GERVASIO BRESCIANO (BS)

## Sinks. Resistance to abrasion EN 14688:2015 + A1:2018 p.5.7

Test apparatus: Taber Abrasimeter mod. 5151 Load applied on the abrasive wheels: 250 g

Abrasive paper strips: Taber type S33 batch n. 73992 Change of abrasive paper strips: every 100 revolutions

Total number of revolutions: 750

Thickness of the gelcoat measured on the sample (rounded to the second decimal): 0,37 mm

## Results:

No wear through of the gelcoat can be detected on a visual inspection.

The test result meets the minimum requirments of the standard.

Requirements (chapter 4.5 of the standard EN 14688):

- the top layer of the test specimen shall not be abraded through.

This test report is part of a PDF file digitally signed by Franco Bulian.

The managing director Dr. Franco Bulian

The sample name and when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the customer; in this case the test results are referred to the sample as received.